
POD ASSEMBLY INFO 
AND 

PARTS 

 

HINGE Assembly Parts: 

 

Trunk Tray #TKCP-548-TR,  middle Part # TKCP-548-MID, Part # TKCP-548-LID 

2 - M8 hinge bolt Part # SCP-0140 

2 - M8 washer Part # FAS-WSHR-ZN-20 OD X 10 ID 

2 - M8 nylon insert lock nut Part # FAS-NUT-ZK-SS-M8 

2 - In house made ½ x 3/8 spacer (acrylic or rubber type tubing cut 3/8 long) 

1 left hinge spring and 1 right hinge spring (set) Part # LKP-0600 SET L & R 

 

This is a cut away view of POD and only shows the right half of the POD assembly for a clear view of components. 

 

 

 

 

 

M8 HINGE BOLT 

TKCP-548-LID 

TKCP-548-MID 

TKCP-548-TR 

LKP-0600 L/R 

SPRING HINGES 

IN HOUSE SPACER 

M8 WASHER 
M8 NYLON INSERT 

LOCK NUT 

CYCLE PRODUCTS

 1-800-749-SEAT FAX 904-354-7979

WWW.SargentCycle.COM


